

Test Certificate



Certificate No.:

10286 VCE

Page 1 of 1

| | |
|------------------------------|---|
| General Data | O.M.N. Officine Meccaniche Navali srl, 48100 - Ravenna, Italy |
| Manufacturer | Ravenna |
| Place of test | 2009-10-08 |
| | Date of test |
| Item of Test | 1 pc(s), Reconditioned Engine Block |
| | originally fitted on: |
| | Engine: DEUTZ BA 6M 816 |
| | Cast sn. 05N522 |
| Technical Data | Original Class stamps: |
| | GL: 48851 D 9 GL S82 |
| Inspection and Test | Main bearing measurements |
| | Hydrostatic pressure test carried out, test pressure $T_p = \underline{\underline{7.0}}$ bar |
| Results | Satisfactory |
| Remarks | As far as it could be seen, the workmanship of the component during inspection / test has been to the satisfaction of the undersigned Surveyor. |
| | -- |
| Additional Statements | STOCK - OMN |
| | Intended for |
| | - |
| | Continue intended for |
| | 09MR001 V34 |
| | Customer order no. |
| | - |
| | Manufacturer order no. |

| | | |
|----------------|----|----|
| 10286 VCE | | |
| REP TP 7.0 bar | | |
| 10 | GL | 09 |

Stamping

We hereby certify that the item(s) described above was (were) tested in accordance with the mentioned test procedure(s) under supervision of our Surveyor.

Ravenna, 2009-10-08

Place / Date



Alberto Malesani

Signature of GL Surveyor